



# Current Trends in Volume Replacement Therapy and the Use of Synthetic Colloids in Small Animals— An Internet-Based Survey (2016)

Ivayla D. Yozova<sup>1</sup>, Judith Howard<sup>2</sup>, Nadja E. Sigrist<sup>3</sup> and Katja-Nicole Adamik<sup>4\*</sup>

<sup>1</sup> Institute of Veterinary, Animal and Biomedical Sciences, Massey University, Palmerston North, New Zealand, <sup>2</sup>Diagnostic Clinical Laboratory, Vetsuisse Faculty, Department of Clinical Veterinary Medicine, University of Bern, Bern, Switzerland, <sup>3</sup>Vetsuisse Faculty, Department of Small Animal Medicine, University of Zurich, Zurich, Switzerland, <sup>4</sup>Emergency and Critical Care Section, Small Animal Clinic, Vetsuisse Faculty, Department of Clinical Veterinary Medicine, University of Bern, Bern, Switzerland

The use of synthetic colloids (SCs), particularly hydroxyethyl starch (HES), in people has

**OPEN ACCESS** 

#### Edited by:

Kris Gommeren, University of Liège, Belgium

#### Reviewed by:

Anthony Barthélemy, VetAgro Sup, France Vincent Gauthier, Centre Vétérinaire Laval, Canada

\*Correspondence:

Katja-Nicole Adamik katja.adamik@vetsuisse.unibe.ch

#### Specialty section:

This article was submitted to Veterinary Emergency and Critical Care, a section of the journal Frontiers in Veterinary Science

Received: 23 June 2017 Accepted: 14 August 2017 Published: 04 September 2017

#### Citation:

Yozova ID, Howard J, Sigrist NE and Adamik K-N (2017) Current Trends in Volume Replacement Therapy and the Use of Synthetic Colloids in Small Animals—An Internet-Based Survey (2016). Front. Vet. Sci. 4:140. doi: 10.3389/fvets.2017.00140 changed in recent years following new evidence raising concerns about their efficacy and safety. Although fluid therapy guidelines for small animals are often extrapolated from human medicine, little information exists on current practice in veterinary medicine. The objective of the present study was to investigate current fluid selection, use of plasma volume expanders including SCs, and recent changes in their use in small animal practice. An Internet-based survey was conducted, inviting veterinarians to report their practices in fluid resuscitation and colloid osmotic pressure support, their choice of SC, and perceived adverse effects and contraindications associated with SC use. There were 1,134 respondents from 42 countries, including 46% general practitioners and 38% diplomates. Isotonic crystalloids, HES, and hypertonic saline were chosen by most respondents for fluid resuscitation, and HES by 75% of respondents for colloid osmotic support. Dextran and gelatin were used by some European respondents. Human serum albumin was used more than canine albumin but 45% of respondents, particularly those from Australia and New Zealand, used no albumin product. The majority (70%) of respondents changed their practice regarding SCs in recent years (mostly by limiting their use), largely due to safety concerns. However, only 27% of respondents worked in an institution that had a general policy on SC use. Impaired renal function, coagulopathy, and hypertension were most often considered contraindications; impaired coagulation tests and increased respiratory rate were the most frequently perceived adverse effects. The use of HES remains widespread practice in small animals, regardless of geographic location. Nevertheless, awareness of safety issues and restrictions on the use of SCs imposed in human medicine seems to have prompted a decrease in use of SCs by veterinarians. Given the paucity of evidence regarding efficacy and safety, and differences in cohorts between human and veterinary critical care patients, studies are needed to establish evidence-based guidelines specific for dogs and cats.

#### Keywords: dextran, fluid therapy, gelatin, hydroxyethyl starch, plasma expanders, synthetic colloids

Abbreviations: AKI, acute kidney injury; COP, colloid osmotic pressure; CRI, constant rate infusion; HES, hydroxyethyl starch; ICU, intensive care unit; RCT, randomized clinical trial; SC, synthetic colloid.

# INTRODUCTION

Crystalloids and colloids have been widely used for plasma volume expansion in human and veterinary medicine for many decades (1-3). However, there is no general consensus in human and veterinary medicine as to the selection of fluid for plasma volume expansion despite numerous reviews and guidelines (4-9). Indeed, previous national and international surveys and observational studies found that fluid therapy practices are determined more by empirical preference than scientific evidence or physiological principles, with marked geographical and institutional disparity (1, 3, 10, 11). In recent years, randomized clinical trials (RCTs) and meta-analyses in human medicine have challenged previous concepts on the safety and efficacy of synthetic colloids (SCs), showing no benefit over crystalloids and, in some cases, linking the use of hydroxyethyl starch (HES) with acute kidney injury (AKI) and increased mortality (12-15). Although these findings have been disputed (16, 17), pharmacovigilance authorities have listed HES as contraindicated in septic and other critically ill patients, restricting its use in many countries (18, 19).

Recommendations for fluid resuscitation in small animals are often based on extrapolation from human medicine and veterinary experts' opinions (2, 7, 9). As human critical care practice faced evidence questioning the benefit and restricting the use of SCs, small animal medicine is put to the challenge of scrutinizing its own practices with regards to fluid therapy. Merely adopting guidelines set forth in human medicine may not be wholly appropriate in small animals, given substantial differences in human and veterinary perioperative and intensive care unit (ICU) cohorts and the availability of species-specific blood products. Moreover, the use of SCs in constant rate infusions (CRIs) for colloid osmotic pressure (COP) support seems to be a practice unique to veterinary medicine, lacking corresponding data or trials in human medicine.

This paper presents the results of an international Internetbased survey evaluating current fluid therapy practices and factors influencing fluid selection in small animals. The survey was designed to question how fluids are used by veterinarians from different institutions and countries, the extent to which their practice may have changed over recent years, and examine the perceived risks and benefits associated with SC use.

# MATERIALS AND METHODS

## Survey Composition and Characteristics

A commercial cloud-based survey development service (SurveyMonkey<sup>®</sup>, www.surveymonkey.com) was used to generate the questionnaire and gather participant responses. The question formats used were single- and multiple-answer multiple-choice, dichotomous questions, scaled and Likert-type ranking, and frequency scales with categorical or numerical ranking. All questions provided closed or combined closed/open answers whereby an "other" option provided a free-text field if none of the closed answers were valid. A total of 80 questions were developed, whereby contingency/filter questions were used to guide

respondents to only those questions to which they were suited (Data Sheet S1 in Supplementary Material).

The survey was designed in two parts. An initial general part (Part 1) asked questions regarding respondent characteristics, qualifications, experience and area of practice, general use of fluids for resuscitation and COP support, and the preferred type of SC used. The second specific part (Part 2) asked questions about SC use, perceived adverse effects and contraindications, and participants' recent changes in SC practices.

The study was approved by the Vetsuisse University IRB procedures. A preliminary survey was distributed to a pilot group (21 people) of in-house diplomates, residents, and interns. Questions were then amended for the final survey based on their feedback regarding question perspicuity and survey completion time.

## **Data Collection and Analysis**

A cover letter with the main investigator's contact information, explaining the purpose of the survey, assuring confidentiality and encouraging recipients to invite their colleagues to participate was then distributed with a link to the survey to veterinary organizations (Data Sheet S2 in Supplementary Material). This was achieved by contacting organizations and requesting them to distribute the link to their members and/or post it on their homepages, and directly by email to members of organizations *via* LISTSERVs. In addition, some institutional heads of veterinary faculties were directly contacted with the request to distribute the survey within their institution and to their referring veterinarians (Data Sheet S3 in Supplementary Material). The survey was opened on 11th April 2016 and was closed on 14th May 2016.

All questions in Part 1 required an answer and only data from respondents answering all 17 questions were included for data analysis. For Part 2, the number of questions that required a response differed between respondents due to contingency questions. Responses to all questions in Part 2 were included.

# RESULTS

## Results – Part 1

A total of 1,134 respondents completed at least Part 1 of the survey (Data Sheet S4 in Supplementary Material).

## **Respondent Characteristics**

Respondents were 394 men and 740 women from 42 different countries. These included 658 (58%) from the USA and Canada, 395 (35%) from Europe, 54 (5%) from Australia and New Zealand, and 27 (2%) from 17 other countries (**Figure 1**). The workplace setting of respondents was 489 (43%) in private practice, 319 (28%) in a university hospital, and 326 (29%) in a specialty or other type of practice. These included primary care, referral, and mixed primary and referral practices (**Figure 2**). The number of years' experience of the respondents was  $\leq 5$  years in 237 (21%), 6–10 years in 322 (28%), 11–15 years in 233 (21%), 16–20 years in 126 (11%), and >20 years in 216 (19%) of respondents.

Respondents included 525 (46%) general practitioners, 435 (38%) board-certified diplomates, 95 (8%) residents, 28 (3%) interns, and 51 (5%) others/unspecified. Diplomates included







216 (45%) emergency and critical care specialists (ACVECC and ECVECC), 90 (19%) internists (ACVIM and ECVIM), 84 (17%) anesthetists (ACVAA and ECVAA), 75 (16%) surgeons (ACVS and ECVS), 6 (1%) neurologists (ECVN), and 15 (3%) unspecified board-certified specialists.

## Intravenous Fluid Resuscitation

Isotonic crystalloids, HES, and hypertonic saline were reported to be used sometimes or often for fluid resuscitation by 1,123 (99%), 730 (64%), and 577 (51%) of respondents, respectively (**Figure 3**). Gelatin, dextran, and albumin were reported to be never used by 1,010 (89%), 985 (87%), and 837 (74%) of respondents, respectively (**Figure 3**). Solutions used by over 50% of respondents with specific disease conditions were isotonic crystalloids and HES in sepsis/SIRS and internal hemorrhage,



isotonic crystalloids, and hypertonic saline in head trauma, and isotonic crystalloids in gastric dilatation-volvulus, gastrointestinal fluid loss, and lung disease (**Figure 4**).

## Intravenous Colloid Osmotic Support

Hydroxyethyl starch and plasma were reported to be used sometimes or often for COP support by 848 (75%) and 523 (46%) of respondents, respectively (**Figure 5**). Gelatin, dextran, and albumin were reported to be never used by 1,014 (89%), 992 (87%), and 566 (50%) of respondents, respectively. Solutions used by over 50% of respondents with specific disease conditions were HES and plasma in sepsis/SIRS and hepatic failure, and HES in protein-losing enteropathy and nephropathy (**Figure 6**).

## **Use of Albumin Preparations**

Five and 20–25% human serum albumin was used by 262 (23%) and 321 (28%) of respondents, respectively, and canine albumin was used by 182 (16%) of respondents, whereby some respondents used more than one albumin product. No albumin product was used by 505 (45%) of respondents, including 89% of respondents from Australia and New Zealand. Canine albumin was used by 21% of respondents from the USA and Canada but was seldom used in other geographic regions (Data Sheet S5 in Supplementary Material).

## Choice of SC

The most frequently used SC was HES in 958 (85%), gelatin in 49 (4%), and dextran in 31 (3%) of respondents (**Figure 7**). A further 71 (6%) of respondents reported having discontinued using SCs, and 25 (2%) had never used SCs. Of those that had discontinued SC use, 65/71 (92%) previously used HES.

## Institutional Policies on the Use of SCs

Only 304 (27%) reported that a general policy or guideline for the use of SCs existed in their workplace. Most respondents







(726, 64%) reported no general policy and a further 104 (9%) did not know if one existed (Data Sheet S6 in Supplementary Material).

## Results – Part 2

Of the 1,134 respondents who completed the general part of the survey, 1,051 also responded to questions in the second specific part (Part 2).

#### Use of SCs

Of 947 respondents using HES, 64% used tetrastarch, 25% hetastarch, 8% pentastarch, and 3% did not specify HES type

(Data Sheet S7 in Supplementary Material). Use of dextran and gelatin was generally limited to respondents in Europe, whereby gelatin was the main SC in 24% of respondents from the UK and dextran in 15% of respondents from Spain. The criterion reported most often as having high importance in influencing the choice of SC was availability (58% of respondents); the criterion reported most often as having low importance was price (42% of respondents) (**Figure 8**).

The bolus dose of SCs reported for fluid resuscitation varied somewhat but was generally lower in cats than dogs (**Table 1**). Likewise, the maximum daily dose was generally lower in cats than in dogs (**Table 2**; Data Sheet S8 in Supplementary Material). For tetrastarch, the most frequently reported maximum daily doses were 11–20 and 21–30 ml/kg/day for dogs (in 46 and 27% of tetrastarch users, respectively), and  $\leq 10$  and 11–20 ml/kg/ day for cats (in 26 and 47% of tetrastarch users, respectively). Similarly, for hetastarch, the most frequently reported maximum daily doses were 11–20 and 21–30 ml/kg/day for dogs (in 58 and 18% of hetastarch users, respectively), and  $\leq 10$  and 11–20 ml/kg/day for cats (in 35 and 45% of hetastarch users, respectively).

#### **CRI of SCs**

Criteria most frequently reported to be used sometimes or often to guide the decision to use SCs in CRI were albumin concentration (85%) and presence of edema (87%, **Figure 9**). The criterion most frequently reported to be used rarely or never was COP (54%). The CRI dose of SCs reported by the respondents is presented in **Table 3**. A slight majority of respondents reported that they limited the duration of CRI to a maximum of 3 days (**Table 4**). However, 25% of respondents reported no maximum time limit.

#### Changes in SC Use

Of the 65 respondents who had stopped using HES, 59 (91%) had stopped during the past 5 years. The most frequent reason given





was concerns regarding its safety (**Table 5**). Most respondents who had stopped using HES reported observing neither an increase nor a decrease in the incidence of edema, hypotension, length of hospitalization, or mortality in animals they treated. Although 39% reported using vasopressors more frequently, 51% reported no increase in their use of vasopressors since stopping their use of HES. Products used instead of HES by respondents who had stopped using HES were isotonic crystalloids in 55 (85%), plasma in 41 (63%), hypertonic saline in 37 (57%), albumin in 18 (28%), and other/unspecified in 2 (3%) of respondents.

A further 654/927 (71%) of HES users agreed that they had changed their use of HES over the last 5 years but continued using HES. The most frequent reason was concerns regarding its safety

(**Table 5**). In addition, 27/45 (60%) of gelatin users and 12/25 (48%) of dextran users reported changing their use of SCs. The most frequent change in SC use reported by respondents using all three SCs was less frequent use (**Figure 10**). Products used instead of HES by respondents that had changed their use of HES were isotonic crystalloids in 364 (57%), hypertonic saline in 254 (40%), plasma in 248 (39%), albumin in 116 (18%), and other/unspecified in 28 (4%) of respondents. Most reported neither increase nor decrease in the incidence of edema or hypotension, the length of hospitalization, or mortality since changing their use of SCs (**Figure 11**).

## Adverse Reactions Associated with SCs

Of 927 HES users, 25 dextran users and 45 gelatin users answering the question, no specific adverse reaction associated with SC use was reported by more than 30% of respondents (Data Sheet S9 in Supplementary Material). The most frequently reported adverse reaction was increased respiratory rate/effort (29% of HES users; 22% of gelatin users; 32% of dextran users) and impaired coagulation tests for HES users (29% of respondents).

## Perceived Contraindications for the Use of SCs

Of 632 HES users responding to the question, impaired renal function and coagulopathy were the two most common conditions considered either relative or absolute contraindications for using HES, and more than a quarter of respondents considered impaired renal function and hypertension as absolute contraindications (**Figure 12**). However, no condition was considered an absolute contraindication by most respondents. Of the 27 gelatin users responding, 85% considered coagulopathy, hypertension, and impaired renal function as relative or absolute contraindications, but only hypertension was considered an absolute contraindication by more than a quarter of respondents (26%). Only 10 dextran users responded to the question. Here



TABLE 1   Bolus dose of synthetic colloids used for fluid resuscitation by survey
respondents.

ml/kg	Hydroxyethyl starch users N (%)		Gelatin users N (%)		Dextran users N (%)	
	Dogs	Cats	Dogs	Cats	Dogs	Cats
≤5	417 (45%)	747 (81%)	11 (24%)	31 (69%)	5 (20%)	11 (44%)
6–10	367 (40%)	97 (11%)	25 (56%)	7 (16%)	8 (32%)	4 (16%)
11–15	58 (6%)	26 (3%)	2 (4%)	1 (2%)	4 (16%)	1 (4%)
16–20	60 (7%)	8 (1%)	3 (7%)	1 (2%)	4 (16%)	2 (8%)
>20	5 (1%)	3 (< 1%)	0 (0%)	0 (0%)	1 (4%)	0 (0%)
l don't know/not applicable	20 (2%)	46 (5%)	4 (9%)	5 (11%)	3 (12%)	7 (28%)

Frequently reported doses (>25% of respondents) are given in bold font.

again, hypertension was considered a relative or absolute contraindication by 9/10 and an absolute contraindication by 5/10 respondents.

# DISCUSSION

This is the first major international survey on the use of SCs in small animals. Respondents represented a varied group of

 TABLE 2 | Maximum daily dose of synthetic colloids used for fluid resuscitation

 by survey respondents.

ml/kg/day	Hydroxyethyl starch users <sup>a</sup> N (%)		Gelatin users <i>N</i> (%)		Dextran users <i>N</i> (%)	
	Dogs	Cats	Dogs	Cats	Dogs	Cats
≤10	59 (6%)	269 (29%)	4 (9%)	13 (29%)	2 (8%)	6 (24%)
11-20	460 (50%)	424 (46%)	16 (36%)	14 (31%)	8 (32%)	8 (32%)
21–30	217 (23%)	115 (12%)	14 (31%)	6 (13%)	5 (20%)	1 (4%)
31–40	70 (8%)	18 (2%)	1 (2%)	1 (2%)	2 (8%)	1 (4%)
41-50	65 (7%)	23 (3%)	2 (4%)	1 (2%)	1 (4%)	0 (0%)
>50	6 (<1%)	3 (<1%)	1 (2%)	1 (2%)	1 (4%)	0 (0%)
l don't know/not applicable	50 (5%)	75 (8%)	7 (16%)	9 (20%)	6 (24%)	9 (36%)

Frequently reported doses (>25% of respondents) are given in bold font. <sup>a</sup>For details of the maximum daily dose for each HES product, see supplemental material.

veterinarians with diverse qualifications and experience, working in different clinical settings. However, the majority (58%) of respondents were from North America, which likely created some degree of bias. As respondents from USA and Canada almost never used gelatin and dextran and represented 64% of HES users, survey results may be distorted toward practices



 $\ensuremath{\mathsf{TABLE 3}}\xspace |$  Constant rate infusion dose of synthetic colloids used by survey respondents.

ml/kg/h	Hydroxyethyl starch users N (%)		Gelatin users N (%)		Dextran users N (%)	
	Dogs	Cats	Dogs	Cats	Dogs	Cats
≤1.0	308 (48%)	432 (67%)	9 (39%)	12 (57%)	5 (45%)	9 (82%)
1.1-2.0	250 (39%)	120 (19%)	10 (43%)	3 (14%)	4 (36%)	1 (9%)
2.1–3.0	28 (4%)	14 (2%)	0 (0%)	0 (0%)	1 (9%)	0 (0%)
>3.0	15 (2%)	5 (<1%)	1 (4%)	1 (5%)	0 (0%)	0 (0%)
l don't know/not applicable	46 (7%)	76 (12%)	3 (13%)	5 (22%)	1 (9%)	1 (9%)

Frequently reported doses (>25% of respondents) are given in bold font.

 TABLE 4 | Maximum limit for the duration of constant rate infusions of synthetic colloids by survey respondents.

Limit	Respondents (N)						
	Hydroxyethyl starch	Dextran	Gelatin	All			
1 day	131	2	8	141 (21%)			
3 days	332	7	13	352 (52%)			
1 week	18	1	0	19 (3%)			
No limit	166	1	2	169 (25%)			

particular to this geographic area. This must be borne in mind when interpreting findings of this survey. Furthermore, gelatin and dextran users were very low in numbers, and results given as **TABLE 5** | Reasons reported by survey respondents for stopping or changing their use of hydroxyethyl starch (HES).

Reasons given	Respondents N (%)				
	Stopped using HES (N = 65)	Changed using HES (N = 650)	All (N = 715)		
Concerns regarding its safety	59 (91%)	536 (82%)	595 (83%)		
Concerns regarding its efficacy	38 (59%)	300 (46%)	338 (47%)		
Availability issues	12 (19%)	158 (24%)	170 (24%)		
Other reasons	10 (15%)	18 (3%)	28 (4%)		

percentages of these users were affected by responses from few individuals.

Based on this survey, the most common resuscitation fluids used are isotonic crystalloids followed by HES. Similarly, isotonic crystalloids are preferred to SCs for fluid resuscitation in human ICUs (3, 10, 11), and a recent survey examining fluid therapy practices in dogs and cats found isotonic crystalloids were more commonly used than colloids (20).

Despite widespread use of HES by respondents from all countries, and gelatin and dextran in Europe, most respondents declared having no guideline or policy on the use of SCs in their workplace. However, our findings suggest that guidelines may be more common in Europe and some other geographic areas than in North America, possibly reflecting differences in new legislation for SC use in people or differences in attitudes toward the freedom of veterinarians to treat their cases as they see fit. Nevertheless, a small number of veterinarians have stopped using SCs and a large majority have changed their SC practices in recent years (mostly by using them less frequently). These changes were largely due to concerns regarding safety and, to a lesser extent, efficacy. Although evidence investigating the safety of SCs in small animals is growing, most published clinical studies on mortality and SC-related AKI are non-randomized and retrospective studies on HES. One retrospective cohort study in dogs showed a significantly higher incidence of AKI in dogs treated with 10% pentastarch (6%, n = 11) compared to dogs not receiving HES (2%, n = 4) (21). Conversely, four retrospective studies (in dogs and cats) did not find a significant difference in blood creatinine concentrations and AKI grades between critically ill animals treated with tetrastarch (6% HES-130/0.4) and those not receiving HES (22-25). However, one of these studies did find an association between the number of days of tetrastarch administration and an increase in AKI grade (24). In contrast, a CRI of 6% tetrastarch (50 ml/kg/day) in healthy dogs for 3 days was not found to impact renal function or cause lesions consistent with osmotic nephrosis (26). Nevertheless, most of these veterinary studies lacked statistical power due to small sample size, and further research is necessary to elucidate the real scope and severity of HES-related kidney injury in small animals. Only rare reports on renal side effects of gelatins and dextrans in small animals have been published (27). Recently, in a canine hemorrhagic shock model comparing dogs treated with 6% tetrastarch, 4% gelatin, fresh whole blood, and crystalloids, AKI was observed in all dogs regardless of treatment, with some





evidence suggesting greater kidney injury in gelatin-treated dogs (28).

Although safety concerns lead most respondents to alter their use of SCs, more respondents reported availability to be of high importance in their choice of SC than risk of adverse effects. This apparent discrepancy in the relative importance given to safety issues likely reflects differences in opinions between those who did change their practice and all other SC users responding to the survey. Given the relative paucity of veterinary literature on HES safety, changes in SC practices are likely due largely to respondents' awareness of recent human studies and new guidelines in people. In addition, in some countries, such as the UK, HES solutions were recalled from the market following the European Medicines Agency alert in 2013 (29). In consequence, some HES



users may have been obliged to discontinue the use of HES or consider using other SCs.

Despite concerns regarding safety, a minority of respondents reported experiencing adverse effects of SCs in their cases. This apparent discrepancy between human and veterinary medicine is likely the result of major differences in cohorts and treatment complexity. Furthermore, HES-related human RCTs were often criticized for their poor quality and more recently for refusal to share raw data (16, 17, 30). Of those respondents changing their SC practice in the present survey, few observed changes in the incidence of edema, hypotension, length of hospitalization, or mortality in their cases. However, some 39% of former HES users did declare an increase use of vasopressors. The fluid most frequently used instead of HES by respondents stopping or changing their use of HES was isotonic crystalloids. This is similar to current changes in fluid resuscitation practices in people reported in a recent international cross-sectional study (31).

Although these findings together suggest a disparity between perceived and reported risks associated with SCs, it is unlikely that many respondents logged such events in their cases. Moreover, increased respiratory rate/effort, impaired coagulation tests, and hypertension were indeed observed by users of all three SCs. Previous studies have reported impaired coagulation tests associated with SC use in both people and small animals (32, 33). However, despite the increasing body of literature assessing coagulation impairment (33-37), no association with clinical bleeding has thus far been documented in dogs or cats, but this was noted as an observed adverse reaction by some respondents in the present survey. Increased respiratory rate/ effort and hypertension may be explained by volume overload leading to transient hypertension and increased hydrostatic pressure leading to pulmonary edema. Another explanation would be an allergic reaction although this has not been reported

in animals to the authors' knowledge. Gelatin and dextran are reported to have the most allergic potential in people (38), and both were occasionally associated with allergic reactions by survey respondents.

Coagulopathy and impaired renal function were most often considered contraindications for the use of HES although increased serum creatinine was rarely reported to be an observed adverse effect. This is in accordance with recent studies demonstrating a transient impairment of canine platelet function and whole blood coagulation (33-37) but no effect of HES administration on serum creatinine or urinary biomarkers (22-25, 27). Although sepsis, severe coagulopathy, intracranial hemorrhage, and impaired renal function are now considered absolute contraindications in many countries for the use of HES in people (18, 19), these were mostly considered only relative contraindications by respondents in this survey. Surprisingly, many respondents considered hypertension as either a relative or absolute contraindication although hypertension is not noted in HES product labeling, which specified only volume overload as a contraindication (39).

Although dosages of SCs varied, these were largely similar between respondents. The most commonly used HES preparation was tetrastarch, but the most frequent maximal daily dose used was  $\leq 20$  ml/kg/day. This may be due to previous use of hetastarch, for which the recommended doses in people were not exceeding 20 ml/kg/day (40). Furthermore, the only currently available veterinary HES product (6% HES 130/0.4 in 0.9% sodium chloride solution) has a maximal daily dose of 20 ml/kg (41). Whether this dose is based on extrapolation from older HES generations remains unclear. Interestingly, recommended doses for tetrastarch for people appear to vary significantly (between 30 and 50 ml/kg/day) in different countries (39, 42, 43).

Doses used for gelatin were similar to those used for HES although daily limits for gelatin use are neither recommended by

manufacturers nor reported elsewhere to the authors' knowledge (44, 45). In general, survey respondents used lower bolus doses of SCs in dogs and cats compared to those recommended in people (2, 7). While lower doses may be reasonable in cats, the reason for this tendency in dogs is unclear.

The preferred HES carrier solution (buffered electrolytebalanced versus saline) was not investigated in this survey, but may be important in the selection of HES products. Indeed, several human trials showed an association between saline-based colloids and acid-base and electrolytes disturbances, including hyperchloremia, and decreased base excess, bicarbonate and anion gap (46).

Most survey respondents use SCs in CRIs, a practice unique to veterinary medicine. Continuous rate infusion doses were within the currently recommended ranges of 20–30 ml/kg/day (7). Based on the present survey, CRIs of SCs are widely used for COP support in dogs and cats. As COP depends on the number of osmotically active particles, low molecular weight preparations, such as HES 130/0.4, may be expected to exert greater COP at similar concentrations compared to products of high molecular weight (2). However, a recent study in dogs with hypoalbuminemia showed that although plasma COP was maintained, it did not increase following an initial dose of 5 ml/kg 6% HES 130/0.4 over 6h, followed by CRI of 24 ml/kg/day (47).

A limitation on the duration of SC CRIs was variably reported by respondents in this survey. This may reflect both varied knowledge about the effects of cumulative doses and tissue storage in humans as well as the lack of published facts about such effects in dogs and cats (48).

Even though RCTs failed to show benefits of albumin infusions in human ICU patients (49, 50), albumin is still widely recommended and used in people (31, 51). In the present survey, just over one half of respondents used albumin preparations, with human serum albumin most frequently used, despite potential adverse effects reported in dogs (52). Respondents from Australia and New Zealand rarely used albumin products and canine albumin was mostly used in the USA and Canada,

## REFERENCES

- Schortgen F, Deye N, Brochard L, Group CS. Preferred plasma volume expanders for critically ill patients: results of an international survey. *Intensive Care Med* (2004) 30(12):2222–9. doi:10.1007/s00134-004-2415-1
- Adamik KN, Yozova ID, Regenscheit N. Controversies in the use of hydroxyethyl starch solutions in small animal emergency and critical care. *J Vet Emerg Crit Care* (2015) 25(1):20–47. doi:10.1111/vec.12283
- Finfer S, Liu B, Taylor C, Bellomo R, Billot L, Cook D, et al. Resuscitation fluid use in critically ill adults: an international cross-sectional study in 391 intensive care units. *Crit Care* (2010) 14(5):R185. doi:10.1186/ cc9293
- Perel P, Roberts I, Ker K. Colloids versus crystalloids for fluid resuscitation in critically ill patients. *Cochrane Database Syst Rev* (2013) 28(2):CD000567. doi:10.1002/14651858.CD000567
- Sumpelmann R, Becke K, Brenner S, Breschan C, Eich C, Hohne C, et al. Perioperative intravenous fluid therapy in children: guidelines from the Association of the Scientific Medical Societies in Germany. *Paediatri Anaesth* (2017) 27(1):10–8. doi:10.1111/pan.13007

suggesting marked geographic disparity in the use of albumin products. One reason for this is that lyophilized canine albumin is currently only distributed in USA, Canada, Hong Kong, Singapore, and Taiwan.

Data from this survey suggest that, regardless of their geographic location or qualifications, veterinarians continue using HES and other SCs. Nevertheless, and despite a lack of practice guidelines, a notable proportion of respondents have limited their use of SCs based on an awareness of potential deleterious effects. As little data exist in veterinary medicine, changes in SC practice uncovered in this survey are likely due largely to results of human RCTs. Given differences in cohorts between veterinary and human ICU patients, studies are needed to establish evidence-based guidelines for the use of SCs in dogs and cats.

# **AUTHOR CONTRIBUTIONS**

IY helped design the survey questionnaire, interpreted data, and wrote the manuscript. JH designed the survey questionnaire, interpreted data, and revised the manuscript. NS helped design the survey questionnaire and revised the manuscript. KNA designed the study questionnaire, interpreted data, and revised the manuscript. All authors read and approved the final manuscript.

## ACKNOWLEDGMENTS

The authors would like to thank everyone who participated in answering the survey.

## SUPPLEMENTARY MATERIAL

The Supplementary Material for this article can be found online at http://journal.frontiersin.org/article/10.3389/fvets.2017.00140/ full#supplementary-material.

- National Clinical Guideline Centre (UK). Intravenous Fluid Therapy in Adults in Hospital. (2013). Available from: https://www.nice.org.uk/guidance/ CG174?UNLID=965849685201711974425
- Glover PA, Rudloff E, Kirby R. Hydroxyethyl starch: a review of pharmacokinetics, pharmacodynamics, current products, and potential clinical risks, benefits, and use. *J Vet Emerg Crit Care* (2014) 24(6):642–61. doi:10.1111/ vec.12208
- Davis H, Jensen T, Johnson A, Knowles P, Meyer R, Rucinsky R, et al. AAHA/ AAFP fluid therapy guidelines for dogs and cats. *J Am Anim Hosp Assoc* (2013) 49(3):149–59. doi:10.5326/JAAHA-MS-5868
- Cazzolli D, Prittie J. The crystalloid-colloid debate: consequences of resuscitation fluid selection in veterinary critical care. J Vet Emerg Crit Care (2015) 25(1):6–19. doi:10.1111/vec.12281
- Hammond NE, Taylor C, Saxena M, Liu B, Finfer S, Glass P, et al. Resuscitation fluid use in Australian and New Zealand Intensive Care Units between 2007 and 2013. *Intensive Care Med* (2015) 41(9):1611–9. doi:10.1007/s00134-015-3878-y
- 11. McIntyre L, Rowe BH, Walsh TS, Gray A, Arabi Y, Perner A, et al. Multicountry survey of emergency and critical care medicine physicians' fluid

resuscitation practices for adult patients with early septic shock. *BMJ Open* (2016) 6(7):e010041. doi:10.1136/bmjopen-2015-010041

- Perner A, Haase N, Guttormsen AB, Tenhunen J, Klemenzson G, Aneman A, et al. Hydroxyethyl starch 130/0.42 versus Ringer's acetate in severe sepsis. N Engl J Med (2012) 367(2):124–34. doi:10.1056/NEJMoa1204242
- Myburgh JA, Finfer S, Bellomo R, Billot L, Cass A, Gattas D, et al. Hydroxyethyl starch or saline for fluid resuscitation in intensive care. *N Engl J Med* (2012) 367(20):1901–11. doi:10.1056/NEJMoa1209759
- Zarychanski R, Abou-Setta AM, Turgeon AF, Houston BL, McIntyre L, Marshall JC, et al. Association of hydroxyethyl starch administration with mortality and acute kidney injury in critically ill patients requiring volume resuscitation: a systematic review and meta-analysis. *JAMA* (2013) 309(7):678–88. doi:10.1001/jama.2013.430
- Mutter TC, Ruth CA, Dart AB. Hydroxyethyl starch (HES) versus other fluid therapies: effects on kidney function. *Cochrane Database Syst Rev* (2013) 23(7):CD007594. doi:10.1002/14651858.CD007594.pub3
- Chappell D, Jacob M. Hydroxyethyl starch the importance of being earnest. Scand J Trauma Resusc Emerg Med (2013) 21:61. doi:10.1186/ 1757-7241-21-61
- Doshi P. Data too important to share: do those who control the data control the message? *BMJ* (2016) 352:i1027. doi:10.1136/bmj.i1027
- EMA. Hydroxyethyl-Starch Solutions (HES) Should No Longer Be Used in Patients with Sepsis or Burn Injuries or in Critically Ill Patients. (2013). Available from: http://www.ema.europa.eu/ema/index.jsp?curl=pages/ medicines/human/referrals/Hydroxyethyl\_starch-containing\_solutions/ human\_referral\_prac\_000012.jsp&mid=WC0b01ac05805c516f
- (FDA) FaDA. FDA Safety Communication: Boxed Warning on Increased Mortality and Severe Renal Injury, and Additional Warning on Risk of Bleeding, for Use of Hydroxyethyl Starch Solutions in Some Settings. (2013). Available from: http://wayback.archive-it.org/7993/20170112095648/http://www.fda.gov/ BiologicsBloodVaccines/SafetyAvailability/ucm358271.htm
- 20. Hopper K, Rojas AG, Barter L. Fluid therapy in dogs and cats: an Internet based survey. *J Am Anim Hosp Assoc* (2017) (in press).
- Hayes G, Benedicenti L, Mathews K. Retrospective cohort study on the incidence of acute kidney injury and death following hydroxyethyl starch (HES 10% 250/0.5/5:1) administration in dogs (2007–2010). J Vet Emerg Crit Care (2016) 26(1):35–40. doi:10.1111/vec.12412
- Yozova ID, Howard J, Adamik KN. Effect of tetrastarch (hydroxyethyl starch 130/0.4) on plasma creatinine concentration in cats: a retrospective analysis (2010–2015). J Feline Med Surg (2016). doi:10.1177/10986 12X16676160
- Yozova ID, Howard J, Adamik KN. Retrospective evaluation of the effects of administration of tetrastarch (hydroxyethyl starch 130/0.4) on plasma creatinine concentration in dogs (2010–2013): 201 dogs. J Vet Emerg Crit Care (2016) 26(4):568–77. doi:10.1111/vec.12483
- Sigrist NE, Kalin N, Dreyfus A. Changes in serum creatinine concentration and acute kidney injury (AKI) grade in dogs treated with hydroxyethyl starch 130/0.4 from 2013 to 2015. *J Vet Intern Med* (2017) 31(2):434–44. doi:10.1111/ jvim.14645
- Sigrist NE, Kaelin N, Dreyfus A. Effects of hydroxyethyl starch 130/0.4 on serum creatinine concentration and development of acute kidney injury in non-azotemic cats. *J Vet Intern Med* (Forthcoming). in press
- Wong CKA, Schmiedt C, Brainard B, Bazzle L, Brown S, Brown C. Effect of a 72-hour infusion of 6% hydroxyethyl starch 130/0.4 on canine renal function (abstract). J Vet Emerg Crit Care (2016) 26(S1):S11. doi:10.1111/vec.12516
- Witt L, Glage S, Schulz K, Lichtinghagen R, Simann A, Pape L, et al. Impact of 6% hydroxyethyl starch 130/0.42 and 4% gelatin on renal function in a pediatric animal model. *Paediatr Anaesth* (2014) 24(9):974–9. doi:10.1111/ pan.12445
- Boyd C, Claus M, Raisis A, Cianciolo R, Sharp CR, Nabity M, et al. Kidney injury in dogs with hemorrhagic shock treated with hydroxyethyl starch 130/0.4 or 4% succinylated gelatin (abstract). *J Vet Emerg Crit Care* (2016) 26(S1):S2. doi:10.1111/vec.12516
- Agency MaHpR. Hydroxyethyl Starch (HES) Products Increased Risk of Renal Dysfunction and Mortality. (2013). Available from: https://www.gov.uk/ drug-device-alerts/drug-alert-hydroxyethyl-starch-hes-products-increasedrisk-of-renal-dysfunction-and-mortality
- Ma PL, Peng XX, Du B, Hu XL, Gong YC, Wang Y, et al. Sources of heterogeneity in trials reporting hydroxyethyl starch 130/0.4 or 0.42 associated excess

mortality in septic patients: a systematic review and meta-regression. *Chin Med J* (2015) 128(17):2374–82. doi:10.4103/0366-6999.163387

- Hammond NE, Taylor C, Finfer S, Machado FR, An Y, Billot L, et al. (2017) Patterns of intravenous fluid resuscitation use in adult intensive care patients between 2007 and 2014: an international cross-sectional study. *PLoS One* (2017) 12(5):e0176292. doi:10.1371/journal.pone.0176292
- Levi M, Jonge E. Clinical relevance of the effects of plasma expanders on coagulation. Semin Thromb Hemost (2007) 33(8):810–5. doi:10.1055/ s-2007-1000370
- Reuteler A, Axiak-Flammer S, Howard J, Adamik KN. Comparison of the effects of a balanced crystalloid-based and a saline-based tetrastarch solution on canine whole blood coagulation and platelet function. J Vet Emerg Crit Care (2017) 27(1):23–34. doi:10.1111/vec.12556
- Gauthier V, Holowaychuk MK, Kerr CL, Bersenas AM, Wood RD. Effect of synthetic colloid administration on coagulation in healthy dogs and dogs with systemic inflammation. *J Vet Intern Med* (2015) 29(1):276–85. doi:10.1111/ jvim.12492
- Smart L, Jandrey KE, Kass PH, Wierenga JR, Tablin F. The effect of hetastarch (670/0.75) in vivo on platelet closure time in the dog. *J Vet Emerg Crit Care* (2009) 19(5):444–9. doi:10.1111/j.1476-4431.2009.00464.x
- Botto A, Bruno B, Maurella C, Borrelli A. The effects of a constant rate infusion of hydroxyethyl starch (130/0.4) on hemostasis in hypoalbuminemic dogs (abstract). J Vet Emerg Crit Care (2016) 26(S1):S27. doi:10.1111/vec.12516
- Boyd CCM, Raisis A, Hosgood G, Smart L. Coagulation abnormalities in dogs with hemorrhagic shock treated with hydroxyethyl starch 130/0.4 or 4% succinylated gelatin (abstract). *J Vet Emerg Crit Care* (2016) 26(S1):S3. doi:10.1111/vec.12516
- Moeller C, Fleischmann C, Thomas-Rueddel D, Vlasakov V, Rochwerg B, Theurer P, et al. How safe is gelatin? A systematic review and meta-analysis of gelatin-containing plasma expanders vs crystalloids and albumin. *J Crit Care* (2016) 35:75–83. doi:10.1016/j.jcrc.2016.04.011
- Rote Liste Fachinfo Service: Voluven 6%. (2015). Available from: https://www. fachinfo.de/suche/fi/000115 (accessed December 22, 2016).
- Inc. BBM. HESPAN<sup>®</sup> (6% Hetastarch in 0.9% Sodium Chloride Injection), 500 mL. (2016). Available from: http://www.bbraunusa.com/products. html?prid=L6511
- 41. Laboratories A. VetStarch: Product Information. (2015). Available from: https://vetlabel.com/lib/vet/meds/vetstarch/
- GmbH D. Voluven (HES 130/0,4) 6%-Solution. (2012). Available from: http:// www.pharmazie.com/graphic/A/87/1-23687.pdf
- (FDA) FaDA. *Highlights of Prescribing Information for Voluven*. (2014). Available from: http://www.fda.gov/downloads/%E2%80%A6/UCM083138.pdf
- Deutschland RLSG-F. ZUSAMMENFASSUNG DER MERKMALE DES ARZNEIMITTELS – Gelafundin 4% Infusionslösung. (2015). Available from: http://www.fachinfo.de/suche/fi/003573
- AG BBM. Package Leaflet: Information for the User Gelofusine Ecobag. (2014). Available from: https://www.drugs.com/uk/pdf/leaflet/887118.pdf
- 46. Sümpelmann R, Witt L, Brütt M, Osterkorn D, Koppert W, Osthaus WA. Changes in acid-base, electrolyte and hemoglobin concentrations during infusion of hydroxyethyl starch 130/0.42/6:1 in normal saline or in balanced electrolyte solution in children. *Paediatr Anaesth* (2010) 20(1):100–4. doi:10.1111/j.1460-9592.2009.03197
- Botto A, Pagani E, Tarducci A, Maurella C, Bruno B, Borelli A. The effects of a bolus of hyroxyethyl starch (130/0.4) followed by a constant rate infusion on plasma colloid osmotic pressure in hypoalbuminemic dogs: preliminary results (abstract). J Vet Emerg Crit Care (2015) 26(S1):S26. doi:10.1111/vec.12366
- Sirtl C, Laubenthal H, Zumtobel V, Kraft D, Jurecka W. Tissue deposits of hydroxyethyl starch (HES): dose-dependent and time-related. *Br J Anaesth* (1999) 82(4):510–5. doi:10.1093/bja/82.4.510
- Finfer S, Bellomo R, Boyce N, French J, Myburgh J, Norton R, et al. A comparison of albumin and saline for fluid resuscitation in the intensive care unit. N Engl J Med (2004) 350(22):2247–56. doi:10.1056/NEJMoa040232
- Caironi P, Tognoni G, Masson S, Fumagalli R, Pesenti A, Romero M, et al. Albumin replacement in patients with severe sepsis or septic shock. N Engl J Med (2014) 370(15):1412–21. doi:10.1056/NEJMoa1305727
- Rhodes A, Evans LE, Alhazzani W, Levy MM, Antonelli M, Ferrer R, et al. Surviving sepsis campaign: international guidelines for management of sepsis and septic shock: 2016. *Intensive Care Med* (2017) 43(3):304–77. doi:10.1007/ s00134-017-4683-6

 Cohn LA, Kerl ME, Lenox CE, Livingston RS, Dodam JR. Response of healthy dogs to infusions of human serum albumin. *Am J Vet Res* (2007) 68(6):657–63. doi:10.2460/ajvr.68.6.657

**Conflict of Interest Statement:** The authors declare that the research was conducted in the absence of any commercial or financial relationships that could be construed as a potential conflict of interest.

Copyright © 2017 Yozova, Howard, Sigrist and Adamik. This is an open-access article distributed under the terms of the Creative Commons Attribution License (CC BY). The use, distribution or reproduction in other forums is permitted, provided the original author(s) or licensor are credited and that the original publication in this journal is cited, in accordance with accepted academic practice. No use, distribution or reproduction is permitted which does not comply with these terms.